
PARTS INDEX FOR GLOCKEMANN AQUARIUS PUMP 
 

Item 
number  Quantity Material Description 

1 4 GR316 SS Body Bolt Assembly 
2 2 GR316 SS Flapper Shaft Grub Screw 
3 1 GR316 SS Drive Head Plate 
4 1 GR316 SS Flapper Arm Pivot Shaft 
5 1 Rubber Drive Head Gasket 
6 2 GR316 SS Main Body Hold Down Eye 
7 2 GR316 SS Hold Down Eye Securing Bolt 
8 1 PVC Main Body   
9 1 GR316 SS Spring Pressure Adjustment Bolt 

10 1 GR316 SS Throttle 
11 1 GR316 SS AutoStart Bolt 
12 2 GR316 SS Flapper Arm U Bolt 
13 1 GR316 SS Flapper Spring Keeper Bolt 
14 1 GR316 SS Flapper Arm Spring 
15 2 GR316 SS Flapper Arm Keeper 
16 1 Plastic Exhaust Valve Block 
17 1 Rubber Exhaust Valve Seal 
18 1 GR316 SS Flapper Arm Washer 
19 1 GR316 SS Flapper Valve Eye Bolt 
20 9 GR316 SS M10 Flapper Arm Nut 
21 1 GR316 SS Flapper Valve Shaft 
22 2 Rubber Flapper Arm Shock Rubber 
23 1 Aluminium Flapper Arm 
24 5 GR316 SS M10 Flapper Arm Flat Washers 
25 1 PVC Body Transition 
26 4 GR316 SS M10 Pump Rod Nut 
27 1 GR316 SS M10 Oversize Washer 
28 1 Rubber Main Diaphragm  
29 1 HDPE Diaphragm Spring Locator 
30 1 GR316 SS Diaphragm Spring Locator 
31 1 GR316 SS Pump Rod 
32 1 HDPE Leather Cup Backer 
33 1 Leather Pump Cup 
34 1 HDPE Leather Cup Locator 
35 1 GR316 SS M10 Pump Rod Spring Washer 
36 3 GR316 SS M10 Pump Rod Flat Washer 
37 1 PVC Pump Chamber Cover 
38 1 GR316 SS Pump Bore 
39 2 Nitrile Rubber Pump Bore "O" Ring 
40 4 GR316 SS Pump Bore Retainer Bolt Assembly 
41 1 HDPE Pump Chamber   
42 1 GR316 SS Pump End 
43 1 Plastic 3/4" Female Tee 
44 2 Plastic 3/4" Nipple 
45 2 Brass Female/Female Non-return Valve 

 


